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Operating Instructions
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Robot Communication Unit
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Before operating this product, please read the instructions carefully and save this manual for future use.
First of all, please read “Safety items” or “Safety manual”.
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¢ Introduction

This communication unit is to connect a Panasonic robot
with a welder.

4 About safety

First of all, please read and understand “Safety Manual”
and operating instructions provided with the robot thor-
oughly for proper and safe operation of our robots.

4 Signal Words and Safety Symbols

Introduction

Signal Words

Safety Symbols (Examples)

A\ DANGER

Indicates an imminently hazardous situ-
ation which, if not avoided, will result in
death or serious injury.

Indicates a prohibited
action.

A\ WARNING

Indicates a potentially hazardous situa-
tion which, if not avoided, could result in
death or serious injury.

O
&

Indicates a
mandatory action.

Indicates a potentially hazardous situa-
tion which, if not avoided, could result in

A\ CAUTION

minor injury or property damage.

Indicates a
hazard alert.

¢ Disclaimer

Our company and its affiliates (including any subcontractor,
sales company or agent) shall not assume or undertake
any responsibility or liability of the followings:

» Any problem arising out of, or directly or indirectly attributable to,
the failure of user to carry out those normal installation, normal
maintenance, normal adjustment and periodical check of this
Product.

Any problem arising out of any Force Majeure, including but not
limited to, act of God.

Any malfunction or defect of this Product that is directly or indi-
rectly the result of any malfunction or defect of one or more
related parts or products that are not supplied by our company.
Or any problem arising out of, or directly or indirectly attributable
to, the combination of this Product with any other product,
equipment, devices or software that is not supplied by our com-

pany.

+ Any problem arising out of, or directly or indirectly attributable to,
user’s failure to strictly carry out or follow all of the conditions
and instructions contained in this instruction manual, or user’s
misusage, mishandle, operational miss or abnormal operation.
Any problem arising out of this Product or the use of it, the
cause of which is other than the foregoing but is also not attrib-
utable to our company.

Any claim of a third party that this Product infringes the intellec-
tual property rights of such third party that are directly or indi-
rectly caused by User’s use of this Product and relate to the
method of production.

ANY LOST PROFITS OR SPECIAL, INDIRECT, INCIDEN-
TAL OR CONSEQUENTIAL DAMAGES IN CONNECTION
WITH OR ARISING FROM ANY MALFUNCTION,
DEFECT OR OTHER PROBLEM OF THIS PRODUCT.

® English version is the original instructions.

® This operating instructions manual is based on the information as of January, 2022.
® The information in this operating instructions manual is subject to change without notice.
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Specifications

1. Specifications

1.1 Function

This unit is used to enable welding operation controlled by
digital communication by connecting a Panasonic robot
with a welding power source.

1.2 Applicable models

Please refer to the operating instructions of the applied
robot for robot operation after connecting with robot.

Product Applicable model Applicable software versions

Welding power YD-350GZz4 Software version “1.00” or higher.

source YD-500GZ4 Software version “1.00” or higher
YC-300BP4 Software version “1.00” or higher
YC-500BP4 Software version “1.00” or higher

Robot G3 series YD-350GZ4, YD-500GZ4 : Robot software version “1.06” or higher
(Model No.: YA-1UA*) YC-300BP4, YC-500BP4 : Robot software version “1.09” or higher
G2 series YD-350GZ4, YC-300BP4 : Robot software version “V0” or higher
(Model No.: YA-1RA**) YD-500GZ4, YC-500BP4 : Robot software version “X0” or higher

* For users who use the software version earlier than the above, please contact Panasonic representatives.

1.3 Configuration

Part Part number Q'ty Note
Communication board ZUEP1295 B1 1
Board mounting plate DFP00475 1 External sheet-metal (coated)
Board mounting plate DFP00476 1 Internal sheet-metal
Locking support KGLS8S 4
Dsub connector (9 pins) JEC-9S3 1 Main: DWX01155
Screw: JFS2.6SC1N
Cover: 17-09SN
Harness DWX01161 1 Between communication board and controlboard.

1.4 Installation

Install this unit to the rear side of the welding power source.
Mounting position varies with model. See the next section

for details.

GZ4 series

BP4 series

YD-350GZ4

YC-300BP4
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2. Installation

Installation

A CAUTION

Prior to connection work, make sure to turn off the power switch of the line
disconnect device as well as power switch of the welding power source.

(1) Unscrew the screws at the four corners of the cover
at the four corners of the cover at the rear parnel of
the welding power source to remove the cover.

(2) Mount the jig terminal unit instead.

GZ4 series

BP4 series

Rear side of
welding power source

(1) \\

(2) | %,

Rear side of - P

welding power source

(3) Remove the top panel by unscrewing the bolts and

eyebolts..
GZ4 series BP4 series

YD-350GZ4 : YC-300BP4 :

Bolts: M5 x 2 Bolts: M5 x 4

Eyebolts: M8x2 Eyebolts: M8x2

YD-500GZ4 : YC-500BP4 :

Bolts: M5 x 2 Bolts: M5 x 2

Eyebolts: M10x2 Eyebolts: M10x2
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Installation

(4) Connect the harness (Connector marked with “RB”)
drawn from the robot communication unit with the
“RB” connector of the control board; ZUEP1440,
inside the welding power source.

GZ4 series

BP4 series

(5) Re-assemble the top panel.

GZ4 series

BP4 series
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